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Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEAPG2
ISED ID 6545A-WAVEAPG2
Equipment Under Test Wave-AP-Gen2
Test Report Serial Number | TR9924 01

Date of Tests 2 April 2025

Report Issue Date 15 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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LABORATORY 427 West 12800 South, Draper, UT 84020

1 RF Conducted Bluetooth

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2402.000 15.0 1.000000 | PASS
Peak Power Spectral Density 2402.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2402.000 15.0 1.000000 | PASS
Band Edge low 2402.000 15.0 1.000000 | PASS
Tx Spurious Emission 2402.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2442.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2442.000 15.0 1.000000 | PASS
Tx Spurious Emission 2442.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2442.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2480.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2480.000 15.0 1.000000 | PASS
Band Edge high 2480.000 15.0 1.000000 | PASS
Tx Spurious Emission 2480.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2480.000 15.0 1.000000 | PASS

RF output power (2402 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 3.3 30.0 3.3 62.639 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Minimum Emission Bandwidth 6 dB (2402 MHz; 15.000 dBm; 1 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.673268 0.500000 2401.643564 2402.316832
TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex Page 2 of 33

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 2.3 | PASS
6 dB Bandwidth
10T
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2401 24015 2402 24025 2403
Frequency in MHz
Bandwidth
Spectrnam
Ref Level D00 dém » RBW 100 bz
Att 2008 SWT LESp:s » VEBW 300 k2 Mode Auto FFT
S50 Count 100/100
1PN Mas
-10 d&m = —i
20 dhmy —n = -
<30 dmy a
AQ dany —
%0 dam—t= -
-£0 danr
70 d8
€0 d8
£0 o8
CF 2,402 Gz 101 pts SEM 2.0 MH2 )
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
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RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Peak Power Spectral Density (2402 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.257500 | -3.259 8.0 | PASS

Ports
Port State
1 | used

PSD Connector 1

Refl Level 000 d&ém * RBW 10 kHz
Att 2008 SWT LS5ms & VBW 30 k2 Made Sweep
251 Count 100/100
10 1P} Max
10 dam
s ) . ' I\
<20 dhmy 1T T ‘ | ™ 2 “‘ ™ x
30 dBm ‘ : v A =
\ vl L
A dBmft—rt - y
| ‘\Il I\ "
-S5O dbm et - . ‘-‘1‘
\e0 gﬁrn
P ’
70 dénr
€0 dEm !
L0 g&m
|
CF 2,402 Gz 200 pts Span 1.5 M-z
)il T
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40125 GHz 2.40125 GHz
Stop Frequency 2.40275 GHz 2.40275 GHz
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Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (2402 MHz; 15.000 dBm; 1 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.000000 2401.532500 2402.532500
DUT Frequency Result
(MHz)
2402.000000 | PASS

99 %Bandwidth

Levelin dBm

1.000 MHz

2401 24015 2402 24025 2403
Frequency in MHz

Bandwidth
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Ref Level D.OC dém » RBW 10 bHz
Att 20 b
251 Count 100/100
@ 1P} Max

SWT L6906 us » VBW 02 Mode Auto FFT

10 dam

20 dhm—rt + : i f
[

—

<30 dim lo f -y -t iy !

A0 Jam—t

S0 Jt-'zf"‘ ' i I‘l += | \:L ravarlh)
0 |t e

70 din

€0 d8m

L0 d&m

CF 2,402 GHz A0 pts Span 2.0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Band Edge low (2402 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)
2399.225000 -44.8 19.8 -25.0 | PASS
2399.175000 -45.0 20.1 -25.0 | PASS
2399.975000 -45.3 20.3 -25.0 | PASS
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2399.275000 -45.3 20.3 -25.0 | PASS

2399.425000 -46.4 21.4 -25.0 | PASS
2399.375000 -46.7 21.7 -25.0 | PASS
2399.125000 -46.7 21.7 -25.0 | PASS

2399.475000 -47.2 22.2 -25.0 | PASS
2399.325000 -47.5 22.5 -25.0 | PASS
2399.925000 -48.8 23.8 -25.0 | PASS

2399.525000 -48.9 23.9 -25.0 | PASS
2399.075000 -50.3 25.3 -25.0 | PASS
2399.025000 -51.7 26.7 -25.0 | PASS

2399.875000 -51.8 26.8 -25.0 | PASS
2399.825000 -53.0 28.0 -25.0 | PASS

Band Edge

Levelin dBm

Frequency in MHz

Limit ——  Sumlevel X Fail

Measurement 1

Setting Instrument Target Value
Value

Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 113.672 ys AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Measurement 2

Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz

Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz | <= 100.000 kHz
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VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 94.727 us AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2558.456970 -42.7 13.6 -29.1
15740.889397 -48.3 19.3 -29.1
15830.837760 -49.1 20.0 -29.1
15720.900871 -49.3 20.2 -29.1
2395.021008 -49.4 20.3 -29.1
15730.895134 -49.4 20.3 -29.1
2528.474182 -49.8 20.7 -29.1
15700.912346 -49.9 20.8 -29.1
15770.872184 -50.2 21.1 -29.1
24765.708564 -50.5 21.4 -29.1
15800.854972 -50.6 215 -29.1
16010.734488 -50.7 21.6 -29.1
15750.883659 -50.7 21.6 -29.1
15810.849235 -50.7 21.6 -29.1
17809.701764 -50.8 21.7 -29.1
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex

PROPRIETARY

Page 8 of 33



427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Spurious

Levelin dBm

5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G

30M
Frequency inHz
Limit ——  SumlLevel Threshold X Qitical Fnal Qitical

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emissions in restricted frequency bands (Average) (2402 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
73.625000 -71.1 11.2 -59.9
73.675000 -71.2 11.3 -59.9
15724.586732 -52.9 11.7 -41.2
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15736.461361 -53.0 11.8 -41.2
15715.680760 -53.2 12.0 -41.2

172.525000 -68.5 121 -56.4
2298.250000 -53.4 12.2 -41.2
73.575000 -72.1 12.2 -59.9
2298.750000 -53.5 12.3 -41.2
15725.180463 -53.5 12.3 -41.2
172.475000 -68.8 12.4 -56.4
15748.929721 -53.6 12.4 -41.2
15721.618074 -53.6 12.4 -41.2
74.975000 -72.3 12.4 -59.9
15742.992406 -53.7 12.5 -41.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
0.009000 30.000000 2 2
30.000000 1000.000000 2 2
1000.000000 7000.000000 1 1
7000.000000 26000.000000 1 1

Levelin dBm

Restricted Band

PROPRIETARY

9k 30 100k 300 M M 10M 30 100M 300 1G 3G 10G 26G
FrequencyinHz
Lirmit R Threshold X Qitical ——  Sumlevel Fnal Qitical
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 12000 ~ 12000
Sweeptime 12.000 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000dB AUTO
Detector Average Average
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
TR9924 Wave-AP-Gen2_FCC_15.247 BLE_Annex Page 10 of 33
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Pre Measurement 2

Setting Instrument Target Value
Value

RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 5998 ~ 5998
Sweeptime 1.327 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2442 MHz; 15.000 dBm; 1 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2442.000000 0.673268 0.500000 2441.643564 2442.316832
DUT Frequency Max Level Result
(MHz) (dBm)
2442.000000 4.5 | PASS
6 dB Bandwidth

10T
=
m
ie)
£
©
>
(]
-
2441
Bandwidth

2442

Frequency in MHz
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Ref Level D00 dém » RBW 100 bHz
Att 2008 SWT LEGSp:s » VEW J00 k2 Mode Auto FFT
S5 Count 100/100
1PN Mas
\
0 d8 ——— —
20 dhm—t ok ~
<30 dBm -
A0 ey —
 §
0 dhm——t
-£0 gam
70 ¥ ‘
€0 d8 ‘
\
L0 g8
CF 2,442 GH2z 101 pts Span 2.0 MMz
— W.

Occupied Channel Bandwidth 99% (2442 MHz; 15.000 dBm; 1 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

2442.000000

0.990000

2441.527500

2442.517500

DUT Frequency
(MHz)

Result

2442.000000

PASS

Levelin dBm

99 %Bandwidth

24415

2442

24425

2443

2441
Frequency in MHz
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Bandwidth

Ref Level D00 dén
Att

251 Count 100/100

20 b

- RBW

10 bRz
SWT LE9.6 us » VBW J0 bW

Mode Auto FFT

9 1P} Max

10 dam

20 dhy—t

<30 dam

AQ Jany

)
£0 .wr, r—

\ M/ J
O R 1— 1

70 dénr

€0 d8m

L0 d&m

CF 2,442 UMz

A0 pts

nas

Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
15720.900871 -49.7 22.3 -27.4
19108.955907 -49.8 22.4 -27.4
15730.895134 -49.9 22.5 -27.4
17799.707501 -49.9 22.6 -27.4
15750.883659 -50.2 22.8 -27.4
2598.434020 -50.2 22.9 -27.4
25905.054505 -50.2 22.9 -27.4
17789.713238 -50.4 23.0 -27.4
17769.724713 -50.4 23.1 -27.4
17839.684552 -50.5 23.2 -27.4
15800.854972 -50.6 23.2 -27.4
15680.923821 -50.6 23.2 -27.4
15710.906609 -50.8 23.4 -27.4

8Bm 2.0 MMz

Tx Spurious Emission (2442 MHz; 15.000 dBm; 1 MHz)

TR9924 Wave-AP-Gen2_FCC_15.247_BLE_Annex

PROPRIETARY

Page 13 of 33



UNIFIED

/ COMPLIANCE
427 West 12800 South, Draper, UT 84020
W/ LABORATORY P
15840.832023 -50.8 235 -27.4
15700.912346 -50.9 235 -27.4
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
Spurious
ST
£ 207
o) I
©
c
= 40T
g
O
-
-60 1
30M 5060 80100M 200 300 400500 8001G 2G 3G 465G 6 810G 20G26G
FrequencyinHz
Limit ——  Sumleve Threshold X Qitical Fnal Qrtical

Emissions in restricted frequency bands (Average) (2442 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2286.250000 -47.7 6.5 -41.2
2286.750000 -48.0 6.8 -41.2
2285.750000 -48.8 7.6 -41.2
2312.250000 -50.9 9.7 -41.2
2312.750000 -51.9 10.7 -41.2
74.375000 -70.7 10.8 -59.9
2311.750000 -52.2 11.0 -41.2
74.425000 -70.9 11.0 -59.9
2287.250000 -52.9 11.7 -41.2

TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex
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74.925000 -71.6 11.7 -59.9
170.475000 -68.2 11.8 -56.4
169.525000 -68.2 11.8 -56.4
169.475000 -68.3 11.9 -56.4
170.225000 -68.3 11.9 -56.4
74.875000 -71.8 11.9 -59.9

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
0.009000 30.000000 2 2
30.000000 1000.000000 2 2
1000.000000 7000.000000 1 1
7000.000000 26000.000000 1 1
Restricted Band

Levelin dBm

9% 30 100k 300 ™M M oM 30 100M 300 1G 3G 10G 26G
FrequencyinHz

Limit Threshold X Qitical ——  Sumlevel Final Gritical

Minimum Emission Bandwidth 6 dB (2480 MHz; 15.000 dBm; 1 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.673268 0.500000 2479.643564 2480.316832
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 6.3 | PASS
TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex Page 15 of 33
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1571
10T

Levelin dBm

6 dB Bandwidth

T

24795

2480

Bandwidth

24805

2481

2479
Frequency in MHz
Ref Level D00 dém w RBW 100 bz
Att 2008 SWT LESp:s » VEW J00 k2 Mode Auto FFT
251 Count 100/100
1P Max
[
0 dam—r — —
20 dhmy ‘ e
<30 dBm ‘ -
_"E'_Jﬁm_r
) |
S0 akmy
£0 B
70 dém ‘
€0 dBm ‘
[
£0 dBm
!
CF 2.4 GHz 101 pts Span 2.0 MHz
-— w—.

Occupied Channel Bandwidth 99% (2480 MHz; 15.000 dBm; 1 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.990000 2479.522500 2480.512500

TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex
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DUT Frequency Result
(MHz)
2480.000000 | PASS

99 %Bandwidth
5_-
O_-
-10 T
E 4
[an]
©
£
°
et
2479 24795 2480 24805 2481
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW 10 bHz
Att 208 SWT LGS0 us » VBW J0 2 Mode Auto FFT
S50 Count 100/100
1PN Mas
10 dam
1 \'
20 dhm JI'., ,}'l,,; P, ‘r'. .'14 4
f [TV JHAS A I
- A | Y \/ " \ ,.‘l
30 48 Y varamm A =
h f\ [ : ‘L" ll; 14
AQ dany 1 [ J VN rl
| "| | "| A h A
50 Iy —-rprt- — - ",'.'r.';'r"'.
‘;o\l:';.. :'I > I ‘1" N '
0 d
€0 d8
£0 o8
CF 2.48 GH2z M0 pts SEM 2.0 MH2 )
Band Edge high (2480 MHz; 15.000 dBm; 1 MHz)
Result
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Levelin dBm

DUT Frequency Result
(MHz)
2480.000000 | PASS
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2485.275000 -56.5 35.6 -21.0 | PASS
2485.375000 -56.6 35.6 -21.0 | PASS
2485.325000 -56.6 35.7 -21.0 | PASS
2485.225000 -56.8 35.8 -21.0 | PASS
2484.525000 -56.9 36.0 -21.0 | PASS
2485.175000 -56.9 36.0 -21.0 | PASS
2484.025000 -57.0 36.0 -21.0 | PASS
2485.425000 -57.0 36.1 -21.0 | PASS
2484.475000 -57.2 36.2 -21.0 | PASS
2483.975000 -57.2 36.2 -21.0 | PASS
2485.125000 -57.4 36.4 -21.0 | PASS
2484.075000 -58.3 37.4 -21.0 | PASS
2483.875000 -58.5 37.6 -21.0 | PASS
2485.475000 -58.6 37.6 -21.0 | PASS
2484.575000 -58.6 37.6 -21.0 | PASS
Band Edge

Limit

——  SumlLeve

2440
Frequency in MHz

X

Fail

2460

Tx Spurious Emission (2480 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Frequency Level Pre
(MHz) Measurement
(dBm)
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Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
15810.849235 -49.8 23.9 -25.9
15730.895134 -50.2 24.3 -25.9
15720.900871 -50.2 24.4 -25.9
17799.707501 -50.4 24.5 -25.9
15760.877922 -50.5 24.6 -25.9
15710.906609 -50.5 24.6 -25.9
15750.883659 -50.8 24.9 -25.9
15700.912346 -51.0 25.1 -25.9
19178.915746 -51.1 25.2 -25.9
15670.929558 -51.1 25.2 -25.9
15740.889397 -51.1 25.2 -25.9
15800.854972 -51.2 25.3 -25.9
25075.530705 -51.2 25.3 -25.9
17819.696026 -51.2 25.3 -25.9
15840.832023 -51.3 25.4 -25.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

Spurious

Levelin dBm

30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency inHz
Limit ——  SumlLevel Threshold X Qitical Fnal Qitical

Emissions in restricted frequency bands (Average) (2480 MHz; 15.000
dBm; 1 MHz)

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements
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Levelin dBm

Restricted Band

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2483.750000 -42.5 1.3 -41.2
2324.250000 -45.4 4.2 -41.2
2324.750000 -46.1 4.9 -41.2
2323.750000 -46.4 5.2 -41.2
2484.250000 -50.0 8.8 -41.2
2325.250000 -51.0 9.8 -41.2
2350.250000 -51.1 9.9 -41.2
2350.750000 -51.5 10.3 -41.2
2486.250000 -51.5 10.3 -41.2
2485.750000 -51.6 10.4 -41.2
2349.750000 -52.2 11.0 -41.2
2323.250000 -52.2 11.0 -41.2
2298.250000 -52.5 11.3 -41.2
74.825000 -71.3 114 -59.9
37.525000 -71.5 11.6 -59.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
0.009000 30.000000 2 2
30.000000 1000.000000 2 2
1000.000000 7000.000000 1 1
7000.000000 26000.000000 1 1

PROPRIETARY

% 30 100k 300 IM 3V 10M 30 100M 300 1G 3G 100G 26G
FrequencyinHz
Lmit e Threshold X Qitcal ——— Sumleve Final Qitical
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1.2 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Band Edge low 2402.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2402.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Peak) 2402.000 15.0 1.000000 | PASS
Band Edge low 2442.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2442.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Peak) 2442.000 15.0 1.000000 | PASS
Band Edge low 2480.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2480.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Peak) 2480.000 15.0 1.000000 | PASS

Band Edge low (2402 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
2399.225000 -43.6 18.9 -24.7 | PASS
2399.175000 -44.0 19.3 -24.7 | PASS
2399.275000 -44.3 19.6 -24.7 | PASS
2399.125000 -45.2 20.5 -24.7 | PASS
2399.975000 -45.5 20.8 -24.7 | PASS
2399.375000 -45.8 21.1 -24.7 | PASS
2399.325000 -45.8 21.1 -24.7 | PASS
2399.425000 -46.4 21.7 -24.7 | PASS
2399.475000 -46.8 22.1 -24.7 | PASS
2399.925000 -48.1 23.4 -24.7 | PASS
2399.525000 -48.2 23.5 -24.7 | PASS
2399.075000 -48.8 24.2 -24.7 | PASS
2399.875000 -50.0 25.3 -24.7 | PASS
2399.025000 -51.2 26.5 -24.7 | PASS
2399.575000 -51.4 26.7 -24.7 | PASS
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Band Edge

£

i3]

©

£

<

3

2380 2400 2420 2440 24935
Frequency in MHz
Lirmit ——  SumlLevel X Fail
Measurement 1
Setting Instrument Target Value
Value
Start Freguency 2.38000 GHz 2.38000 GHz
Stop Frequency 2.44400 GHz 2.44400 GHz
Span 64.000 MHz 64.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1280 ~1280
Sweeptime 1.000 s 1.000 s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Measurement 2
Setting Instrument Target Value
Value
Start Frequency 2.44400 GHz 2.44400 GHz
Stop Frequency 2.49350 GHz 2.49350 GHz
Span 49.500 MHz 49.500 MHz
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 990 ~990
Sweeptime 1.000 s 1.000 s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
TR9924_Wave-AP-Gen2_FCC_15.247_BLE_Annex Page 22 of 33
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Emissions in restricted frequency bands (Average) (2402 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2485.250000 -65.7 24.5 -41.2
2484.750000 -65.7 24.5 -41.2
2484.250000 -65.7 24.5 -41.2
2493.500000 -65.7 24.5 -41.2
2493.250000 -65.7 24.5 -41.2
2492.750000 -65.8 24.6 -41.2
2483.750000 -65.8 24.6 -41.2
2485.750000 -65.8 24.6 -41.2
2380.250000 -65.8 24.6 -41.2
2380.000000 -65.8 24.6 -41.2
2486.250000 -65.9 24.7 -41.2
2380.750000 -65.9 24.7 -41.2
2381.250000 -65.9 24.7 -41.2
2490.250000 -65.9 24.7 -41.2
2381.750000 -65.9 24.7 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
2380.000000 2493.500000 1 1
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Levelin dBm

Restricted Band

Lirmit

2400

2420

Threshold

Pre Measurement 1

X

2440

Frequency in MHz

Qitical

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 500.000 Hz >= 400.000 Hz
SweepPoints 227 ~ 227
Sweeptime 5.048 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emissions in

dBm; 1 MHz)

Result

(MHz)

DUT Frequency

Result

2402.000000 | PASS

Final measurements

——  SumlLevel

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2380.750000 -54.7 335 -21.2
2381.250000 -54.8 33.6 -21.2
2487.750000 -55.3 34.1 -21.2

24935

Final Qritical

restricted frequency bands (Peak) (2402 MHz; 15.000
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Final Measurement

COMPLIANCE

LABORATORY
2487.250000 -55.4 34.2 -21.2
2380.250000 -55.4 34.2 -21.2
2380.000000 -55.4 34.2 -21.2
2491.250000 -55.5 34.3 -21.2
2491.750000 -55.7 34.5 -21.2
2381.750000 -55.8 34.6 -21.2
2387.250000 -56.1 34.9 -21.2
2384.250000 -56.2 35.0 -21.2
2387.750000 -56.6 35.4 -21.2
2383.750000 -56.6 35.4 -21.2
2486.250000 -56.7 35.5 -21.2
2384.750000 -56.8 35.6 -21.2

Measurement Settings
Start Frequency Stop Frequency Pre Measurement
(MHz) (MHz)
2380.000000 2493.500000 1

Levelin dBm

Restricted Band

2380 2400 2420 2440 2460 24935
Frequency in MHz
Limit Threshold X Qitical —— SumlLevel Fnal Qritical
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 227 ~ 227
Sweeptime 15.250 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Band Edge low (2442 MHz; 15.000 dBm; 1 MHz)

Result
DUT Frequency Result
(MHz)
2442.000000 | PASS
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2390.025000 -59.8 37.1 -22.7 | PASS
2389.775000 -60.2 375 -22.7 | PASS
2390.275000 -60.4 37.7 -22.7 | PASS
2389.925000 -60.7 38.0 -22.7 | PASS
2390.075000 -60.8 38.1 -22.7 | PASS
2389.725000 -61.0 38.2 -22.7 | PASS
2389.875000 -61.3 38.6 -22.7 | PASS
2390.125000 -61.3 38.6 -22.7 | PASS
2389.975000 -61.3 38.6 -22.7 | PASS
2390.175000 -61.8 39.1 -22.7 | PASS
2389.825000 -61.9 39.2 -22.7 | PASS
2390.225000 -62.6 39.8 -22.7 | PASS
2389.675000 -62.8 40.0 -22.7 | PASS
2389.575000 -63.1 40.4 -22.7 | PASS
2386.825000 -63.1 40.4 -22.7 | PASS
Band Edge

Levelin dBm

2380 2400 2420 2440 2460 2480 24935
Frequency in MHz
Lmt ~ ——— SumLevel X Fail
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Emissions in restricted frequency bands (Average) (2442 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2493.500000 -63.0 21.8 -41.2
2493.250000 -63.0 21.8 -41.2
2389.750000 -64.0 22.8 -41.2
2389.250000 -65.3 24.1 -41.2
2492.750000 -65.6 24.4 -41.2
2380.250000 -65.9 24.7 -41.2
2380.000000 -65.9 24.7 -41.2
2483.750000 -65.9 24.7 -41.2
2484.250000 -65.9 24.7 -41.2
2380.750000 -65.9 24.7 -41.2
2486.250000 -66.0 24.8 -41.2
2484.750000 -66.0 24.8 -41.2
2381.250000 -66.0 24.8 -41.2
2485.250000 -66.1 24.9 -41.2
2491.750000 -66.1 24.9 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
2380.000000 2493.500000 1 1
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Levelin dBm

Restricted Band

Lirmit

2400

2420

Threshold

X

2440
Frequency in MHz

Qitical

2460

——  SumlLevel

24935

Final Qritical

Emissions in restricted frequency bands (Peak) (2442 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
2493.500000 -52.4 31.2 -21.2
2493.250000 -52.4 31.2 -21.2
2485.750000 -54.6 334 -21.2
2486.250000 -54.7 335 -21.2
2386.750000 -55.2 34.0 -21.2
2492.750000 -55.6 34.4 -21.2
2387.250000 -55.6 34.4 -21.2
2386.250000 -55.8 34.6 -21.2
2490.750000 -55.9 34.7 -21.2
2389.250000 -55.9 34.7 -21.2
2487.750000 -55.9 34.7 -21.2
2388.750000 -56.0 34.8 -21.2
2380.250000 -56.1 34.9 -21.2
2380.000000 -56.1 34.9 -21.2
2491.250000 -56.1 34.9 -21.2

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement
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2380.000000 | 2493.500000 | 1| 1|

Restricted Band

Levelin dBm

2380 2400 2420 2440 2460 2480 24935
Frequency in MHz
Limit Threshold X Qitical —— SumlLevel Fnal Qitical
Band Edge low (2480 MHz; 15.000 dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)

2485.325000 -54.9 33.9 -21.0 | PASS

2485.375000 -55.1 34.1 -21.0 | PASS

2485.275000 -55.5 34.6 -21.0 | PASS

2485.425000 -56.2 35.2 -21.0 | PASS

2485.125000 -56.3 35.3 -21.0 | PASS

2485.175000 -56.3 35.3 -21.0 | PASS

2485.225000 -56.4 35.4 -21.0 | PASS

2484.525000 -56.8 35.8 -21.0 | PASS

2485.475000 -57.6 36.6 -21.0 | PASS

2484.575000 -57.7 36.7 -21.0 | PASS

2484.025000 -58.0 37.0 -21.0 | PASS

2485.075000 -58.0 37.0 -21.0 | PASS

2483.625000 -58.2 37.2 -21.0 | PASS

2483.825000 -58.5 37.5 -21.0 | PASS

2483.925000 -58.5 37.5 -21.0 | PASS
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Levelin dBm

Band Edge

2380

Lirmit

2400

2420

—— Sumleve

X

2440

Frequency in MHz

Fail

2460

2480

24935

Emissions in restricted frequency bands (Average) (2480 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
2483.750000 -58.7 17.5 -41.2
2485.250000 -61.7 20.5 -41.2
2484.750000 -61.8 20.6 -41.2
2484.250000 -61.9 20.7 -41.2
2485.750000 -62.1 20.9 -41.2
2486.250000 -63.8 22.6 -41.2
2486.750000 -65.2 24.0 -41.2
2487.750000 -65.2 24.0 -41.2
2490.750000 -65.3 24.1 -41.2
2487.250000 -65.4 24.2 -41.2
2488.250000 -65.4 24.2 -41.2
2491.250000 -65.5 24.3 -41.2
2490.250000 -65.7 24.5 -41.2
2489.250000 -65.7 24.5 -41.2
2489.750000 -65.7 24.5 -41.2

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement
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2380.000000 |

2493.500000 |

1]

1

8

8

Levelin dBm
g 8

:

Restricted Band

Limit

Threshald

2440

Frequency in MHz

X

Qitical

——  Sumlevel

Final Qritical

Emissions in restricted frequency bands (Peak) (2480 MHz; 15.000

dBm; 1 MHz)
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2483.750000 -43.9 22.7 -21.2
2484.750000 -47.7 26.5 -21.2
2485.250000 -47.8 26.6 -21.2
2484.250000 -49.1 27.9 -21.2
2485.750000 -50.1 28.9 -21.2
2486.250000 -54.0 32.8 -21.2
2490.750000 -54.6 334 -21.2
2490.250000 -54.6 334 -21.2
2491.750000 -54.9 33.7 -21.2
2493.500000 -55.0 33.8 -21.2
2493.250000 -55.0 33.8 -21.2
2491.250000 -55.1 33.9 -21.2
2492.750000 -55.2 34.0 -21.2
2487.250000 -55.6 34.4 -21.2
2487.750000 -55.6 34.4 -21.2
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Measurement Settings

Levelin dBm

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
2380.000000 2493.500000 1 1
Restricted Band

2440 2460

2480

24935

2380 2400 | 2420
Frequency in MHz
Lmit e Threshold X Qitical ———  Sumleve X Final Qitical
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-- End of Report--
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